2. GEARCASE GT-TURBO



Allan
Macchina da scrivere
GT-TURBO

Allan
Macchina da scrivere

Allan
Macchina da scrivere


Ref. No. Part No. Part Name Q'ty Remarks
2-1 232926 | Gearcase Ass'y 1 Incl.2-17
2-2 232719 | Gearcase 1
2-3 234109 | Bolt 1 M8x8
2-4 261246 | Cap Screw 1 M5x25
2-5 210560 | Bearing 1 | #609
2-6 233332 | Gear Set 1
2-7 232724 | Bearing 1 | #6203 2RS
2-8 012381 Snap Ring 1 | #40
2-9 210560 | Bearing 1 | #609
2-10 140268 | Bearing 1 | #609Z
2-11 228477 | Snap Ring 1 | #9
2-12 140270 | Snap Ring 1 | #24
2-13 232927 | Boss Adapter 1
2-14 232928 | Clamping Washer 1
2-15 210308 | Stabilizer 1
2-16 215610 Bolt 1 M8x22,Counterclockwise
2-17 219087 | Cap Screw 1 M5x10






